m, West Basin Municipal Water District
c ;) Ocean Water Desalination Pilot Program
inal Comprehensive Report 2002-2009

FINAL

September 2, 2010







West Basin Municipal Water District
Ocean Water Desalination Pilot Program
Final Comprehensive Report 2002-2009

TABLE OF CONTENTS
1.0 EXECUTIVE SUMIMARY .uueeitrerureeeerereresesseresssssseressssssssessssssssessssssssssessssssssessssssssosanas 1-12
N R O 1 1 1 X 1 YA TR 1-13
O SEASONAL VARIATIONS IN SOURCE WATER ..evuuiiiriiiiiiiriiieieererieeererinteeresieeeresneeesesseseerssnnsesssnnnns 1-13
O PRETREATMENT ALTERNATIVES «evuutvutttnteuntenntentenesneesneesneesnstsstnessnssensessesssenessnsssnsesnsesnsssneranses 1-13
0  POWER PLANT SEAWATER INTAKE AND OUTFALL TESTING...uttuuttunteneeneeenrernrerreneeeneeeneerneesneesneeanees 1-14
[...]
Final Comprehensive Report 2002-2009

CIP procedure was assessed by comparison of the post-CIP TMP value to the baseline.

Modifications of the CIP procedure were made to improve CIP performance or eliminate steps

where unnecessary.

Table 4-1 Initial MF Operating Conditions

Initial MF Operating Conditions

Instantaneous Flux 21.5 gfd
Instantaneous Filtrate Flow 20 Gpm
Backwash interval 15 minutes
Maximum TMP 12 psi
Backwash chemical addition None

NaOCI addition

Dose sufficient to maintain 1 mg/L
free chlorine in the MF feed stream

Clean-in-place (CIP) cleaning
procedure

Siemens standard two step
Acid/Hypochlorite procedure as
published in their operation
literature.

In order to properly evaluate the performance of the MF system, operating data was collected
both electronically and manually by the operators. The parameters in Table 2 were collected to

monitor performance of the MF system.

Table 4-2 MF Operating Data Requirements

Data Collection for CMF-S System

Filtrate Flow (gpm)

Backwash chemical requirements

adjustments were made to the operating conditions of subsequent runs. The effectiveness of the

TMP (psi) Air flow (cfm)
Temperature (°C) MF feed turbidity (NTU)
pH MF Filtrate turbidity (NTU)

Run Time (hours)

Chemical day tank level

Backwash frequency setpoint

Pressure decay test start pressure (psi)

Backwash flow (gpm)

Pressure decay test end pressure (psi)

Backwash flow duration (sec)

Pressure decay duration (sec)

Backwash pressure (psi)

Pressure decay test result (psi/min)




West Basin Municipal Water District
Ocean Water Desalination Pilot Program
Final Comprehensive Report 2002-2009

4.2.1.2 Seawater Reverse Osmosis System

The seawater reverse osmosis system consisted of two independent trains with one common
booster pump mounted on one skid as seen in Figure 4-9. Antiscalant and acid addition points
were located downstream of the common booster pump. Antiscalant addition equipment
included a day tank and chemical metering pump. Dose adjustment was manual as the RO
operation was continuous and maintained at flow setpoints. Initial operation did not include acid
addition. A 10 micron cartridge filter followed antiscalant addition, providing mixing and a
barrier to debris introduced at the break tank.

Following cartridge filtration the stream split to feed two identical RO units (Train 1 & Train 2).
Each train consisted of a high pressure pump feeding two, four-inch diameter pressure vessels in
series. Each vessel was capable of holding four elements in series. During this study a spacer
assembly was used in the lead vessel to allow operation of seven elements in series, which is
common for a full scale SWRO system. Concentrate flow was manually adjusted to the flow
setpoint using the concentrate control valve. The RO units had positive-displacement high-
pressure pumps. Therefore, permeate flow was manually adjusted to a setpoint using the high
pressure pump recycle control valve. The RO system included ancillary cleaning and flush
systems. Upon shutdown the RO system was automatically flushed with RO permeate.

Figure 4-9 Seawater Reverse Osmosis Pilot System




West Basin Municipal Water District
Ocean Water Desalination Pilot Program
Final Comprehensive Report 2002-2009

A primary objective of the RO testing in Phase A was the determination of the maximum
operating flux which allowed operation for 30 days between chemical cleanings. The RO system
was operated initially at the parameters indicated in Table 4-3. The conditions for initiating a
chemical cleaning (CIP) of the membrane were as follows:

6 A decline in Specific Flux of 20% from its initial value,
6 Anincrease in Normalized Differential Pressure of 25%,
6 Orupon 1,000 hours (41 days) of operation, which ever occurred first.

If the period of operation before cleaning exceeded 30 days, the operating conditions after the
cleaning were adjusted by increasing the operating flux by 1 gfd. This adjustment of operating
flux was to continue for subsequent runs up to 12 gfd. If the Specific Flux was very stable
during a run, the operating flux of the subsequent run may be increased by more than 1 gfd.

If the period of operation between cleanings was less than 30 days, the same operating flux will
be repeated for the following run. A cleaning period of less than 30 days for the second run will
result in a decrease of operating flux by 1 gfd for the subsequent run, but not less than 8 gfd.

The initial cleaning formulation and technique were the generic procedure recommended by the
membrane manufacturer for seawater desalination applications. Should this not be successful,
variations in the formulation were to be tried. A successful cleaning was defined as one that
recovers the Specific Flux to 95% of its initial stabilized value.

Table 4-3 Initial RO Operating Conditions

Train 1 Train 2
Membrane manufacturer Dow Filmtec Hydranautics
Membrane Element Model SW30-4040 SWC1-4040
Quantity of elements 7 7
Element active membrane area (ft2) 80 70
Total active membrane area (ft2) 560 490
Initial Permeate flow (gpm) 3.1 2.7
Initial Flux (gfd) 8
RO recovery 50%

Antiscalant Addition

3 mg/L PermTreat 191

Clean-in-place (CIP) criteria

20% loss of initial Specific Flux or
25% increase in normalized
Differential Pressure

Clean-in-place (CIP) procedure

Membrane manufacturer’s generic
formulation and procedure

4-11



West Basin Municipal Water District
Ocean Water Desalination Pilot Program
Final Comprehensive Report 2002-2009

In order to properly evaluate the performance of the RO Trains, operating data was collected
both electronically and manually by the operators. The parameters in Table 4-4 were collected to
monitor performance of the RO system.

Table 4-4 RO Operating Data Requirements

Data requirements_ common for both Data requirements for each train
trains

Run time (hours) Feed Pressure (psi)

Cartridge Filter inlet pressure (psi) Interstage pressure (psi)

Cartridge Filter outlet pressure (psi) Concentrate Pressure (psi)

Temperature (°C) Total Permeate flow (gpm)

Feed Conductivity ([JS/cm) Bank 2 Permeate Flow (gpm)

Feed pH Concentrate flow (gpm)

Antiscalant day tank level Permeate Conductivity ([1S/cm)
Individual vessel permeate
conductivity ([JS/cm)

4.2.1.3 Sampling

In order to help assess the performance of the MF and RO Systems and to characterize the source
water, product water, and waste streams, extensive sampling and laboratory analyses were
carried out.

Table 4-5 outlines the water sampling and laboratory analyses for the initial Phase A testing
period.

4-12 S



West Basin Municipal Water District
Ocean Water Desalination Pilot Program
Final Comprehensive Report 2002-2009

Table 4-5 Water Quality Parameters Phase A

Laboratory Analysis Frequency

Parameter Raw Feed MF Feed MF Filtrate | MF Backwash = Break Tank RO Feed RO RO Conc.
Influent Permeate
pH Daily
Turbidity (NTU) Daily Daily Weekly Weekly Weekly
TOC (mg/L) Weekly Weekly Weekly Weekly
DOC (mg/L) Weekly
UVass (cm?) Weekly Weekly Weekly
Total Alkalinity (mg/L as CaCOs) Weekly Weekly
Total hardness (mg/L as CaCOz) Weekly Weekly
Calcium hardness (mg/L as CaCOz) Weekly Weekly
Manganese (mg/L) Monthly
Aluminum (mg/L) Monthly
TDS (mg/L) Monthly Monthly Monthly
Free chlorine residual (mg/L) Daily Daily Daily Daily Daily Weekly Weekly
Total chlorine residual (mg/L) Daily Daily Weekly Weekly
Complete mineral analysis (constituents Monthly Monthly Monthly
listed in Table 5A)
Silt Density Index (15 min) Weekly
Total Heterotrophic Plate Count Daily Daily Daily Weekly Weekly




West Basin Municipal Water District
Ocean Water Desalination Pilot Program
Final Comprehensive Report 2002-2009

Table 4-5A Mineral Analysis

Parameter Units

TDS mg/L
Alkalinity (as CaCO3) mg/L
Bicarbonate (as CaCO3) mg/L
Carbonate (as CaCO3) mg/L
Hydroxide (as CaCO3) mg/L
Sulfate mg/L
Chloride mg/L
Nitrate (as N) mg/L
Nitrite (as N) mg/L
Bromide mg/L
Calcium mg/L
Magnesium mg/L
Hardness (as CaCO3) mg/L
Ca Hardness (as CaCO3) mg/L
Sodium mg/L
Potassium mg/L
Fluoride mg/L
Strontium mg/L
Barium mg/L
Boron mg/L
Silica mg/L
Ammonia (as N) mg/L

4-14



West Basin Municipal Water District
Ocean Water Desalination Pilot Program
Final Comprehensive Report 2002-2009

4.2.2 Phase B Testing

Phase B of pilot testing was designed to build on the accomplishments of Phase A and had
several longer term objectives. The major objectives of Phase B were:

Examine the use of the power plant warm water outfall as feedwater to the pilot plant.
Investigate and optimize the use of Ultrafiltration as an alternative to Microfiltration for
pretreatment to RO.

Assess the performance of several “next generation” seawater reverse 0Smosis
membranes

Assess long term performance of two of the “next-generation” seawater reverse 0smosis
membranes.

In order to meet all the objectives, Phase B was further separated into three sub-Phases as
follows:

Phase B1 evaluated four “next-generation” or recently developed seawater RO
membranes on microfiltered power plant influent water. Phase B1 lasted from June 2004
through June 2005.

Phase B2 introduced the Zenon Ultrafiltration System, which was initially operated on
power plant influent water. Phase B2 also evaluated MF performance and next-
generation RO membranes on the warmer power plant effluent. Phase B2 lasted from
July 2005 through May 2006.

Phase B3 indentified two of the four next-generation RO membranes for longer term
testing and evaluated the Siemens MF, Zenon UF and RO membranes on power plant
effluent for an extended period of time. Phase B3 also introduced another microfiltration
system manufacturer, Pall Corporation, into the pilot testing. Phase B3 lasted from June
2006 through May 2008.

Phase B used the existing Siemens CMF-S Microfiltration System and the existing Seawater
Reverse Osmosis System in addition to the new Zenon Ultrafiltration System, which operated in
parallel with the CMF-S system. Provisions were also made on site to withdraw seawater from
the power plant outfall line, after it has been through the cooling loop, in order to test system
performance at elevated feed temperatures. In Phase B3, the Siemens CMF-S MF unit was
substituted with a Pall Microfiltration System. The process flow diagram is shown in Figure 4-
10 below.




West Basin Municipal Water District
Ocean Water Desalination Pilot Program
Final Comprehensive Report 2002-2009

Figure 4-10 Process FlowI Diagram of the Pilot System, Phase B

I
_SODIUM HYPOCHLORITE 2
ADDITION Z
ARKAL 2
FILTER o
STRAINER 100 um

POWER PLANT smm
INTAKE WATER

SELF PRIMING

PumP ULTRAFILTRATION

SODIUM
s HYPOCHLORITEDS
ARKAL ADDITION
FILTER

STRAINER = 100um

POWER PLANT
OUTFALL WATER,

SELF PRIMING

PUMP MICROFILTRATION
I
0
<
2
X
O
<
[a]
w
s
COMBINED
EFFLUENT g <
TO DISPOSAL

UF BACKWASH

SODIUM BISULFIT
ADDITION

\

SODIUM BISULFITE
ADDITION

ANTISCALANT

ADDITION

ﬂ
-
;

PERMEATE

RO TRANSFER
PUMP

CARTRIDGE
FILTER

RO FEED
PUMP

PERMEATE]|

RO FEED
PUMP
CONCENTRATE
TOTAL
PERMEATE
FLUSH
PUMP

COMBINED
EFFLUENT
TANK

4-16



West Basin Municipal Water District
Ocean Water Desalination Pilot Program
Final Comprehensive Report 2002-2009

4.2.2.1 Siemens CMF-S Microfiltration System

Phase B of testing utilized the same CMF-S System that was used in Phase A. The primary goal
of Phase B1 was to evaluate the operation of the next-generation SWRO membranes using MF
pretreatment on influent water. This provided an opportunity to gain additional operating
experience with the MF process at the optimum design parameters developed in Phase A. As
such, the MF operating conditions were maintained as much as possible at the conditions listed
in Table 4-6.

Table 4-6 CMF-S Initial Operating Conditions

Initial CMF-S Operating Conditions Phase B1

Instantaneous Flux 34 gfd

Instantaneous filtrate flow 25.7 gpm

Backwash interval 20 minutes

Maximum TMP 12 psi

Backwash chemical addition 20 mg/I sodium hypochlorite in
backwash

Clean-in-place (CIP) cleaning Siemens standard two step

procedure Acid/Hypochlorite procedure as
published in their operation
literature.

The objectives for testing the CMF-S System in Phase B2 and B3 entailed assessing the
performance on warmer power plant effluent. The optimization process used in Phase A was
followed for Phase B2 and B3.

The same operating MF data was collected throughout Phase B that was collected in Phase A.

4.2.2.2 Zenon ZW-1000 Ultrafiltration System

The Zenon ZW1000 consists of three cassettes, each with ZW1000 PVVDF hollow fibers with a
pore size of 0.02 um. The Zenon system is also vacuum driven, consisting of a filtrate pump that
draws water through the hollow fiber lumens. Particulate matter accumulates on the outside
surface of the fiber and periodically, a reverse flow backwash procedure is utilized to remove the
particulate matter. Air is also used in the backwash process to help scour the membranes. In
addition to regular backwashes, the Zenon unit also utilizes Maintenance Cleans, where a
chemical solution is introduced into the membrane tank and the membranes are soaked for 30
minutes. This is typically done daily, but can even be done multiple times a day. Like the
Siemens CMF-S system, once the maximum TMP is reached the system is shut down and a
Clean-In-Place is performed. The Zenon ZW-1000 Pilot unit is shown in Figure 4-11.




West Basin Municipal Water District
Ocean Water Desalination Pilot Program
Final Comprehensive Report 2002-2009

Figure 4-11 Zenon ZW-1000 Pilot Unit

The initial operating conditions are shown in Table 4-7. The optimization process was similar to
the Siemens CMF-S system, with the goal being to determine the maximum flux and/or
backwash interval which will allow a CIP interval of at least 21 days. Adjustments were made to
the operating conditions of subsequent runs based on the CIP interval achieved at the previous
operating parameters.

Table 4-7 Zenon Ultrafiltration Initial Operating Conditions.

Initial Zenon UF Operating Conditions

Instantaneous Flux 24 GFD

Instantaneous filtrate flow 25 gpm

Backwash interval 25 minutes

Maximum TMP 13 psi

Backwash chemical addition None

Maintenance Clean frequency / 2x a day /100 mg/L chlorine soak

chemical addition for 30 minutes

Clean-in-place (Recovery Clean) 5 hours soak/recirculate with 500

cleaning procedure mg/L Citric Acid followed by 500
mg/L NaOCI soak/recirculate

4-18 S



West Basin Municipal Water District
Ocean Water Desalination Pilot Program
Final Comprehensive Report 2002-2009

Operating data was routinely collected both electronically and manually by the operators to
properly evaluate the performance of the MF system. The data collected is shown in Table 4-8.

Table 4-8 Zenon UF Operating Data Requirements

Data Collection for Zenon Ultrafiltration System

Filtrate Flow (gpm) Air flow (cfm)

TMP (psi) Maintenance Clean Frequency

Temperature (°C) Maintenance Clean Duration

pH MF feed turbidity (NTU)

Run Time (hours) MF Filtrate turbidity (NTU)

Backwash frequency setpoint NH4OH day tank level

Backwash flow (gpm) Pressure decay test start pressure
(psi)

Backwash flow duration (sec) Pressure decay test end pressure
(psi)

Backwash pressure (psi) Pressure decay duration (sec)

Backwash chemical requirements Pressure decay test result (psi/min)

4.2.2.3 Pall Microza Microfiltration System

In Phase B3 the Siemens CMF-S pilot unit was removed from the pilot site and the Pall MF pilot
unit was installed in its place. The Pall Microza Microfiltration System is a pressurized,
outside/in MF system utilizing PVDF Hollow Fiber membranes with a nominal pore size of 0.1
micron. Unlike the submerged vacuum driven process employed by the Siemens CMF-S and
Zenon ZW-1000 systems, the Pall system pumps feedwater to the Hollow Fiber membrane under
pressure. A portion of the feed stream exits the top of the module and is recirculated back to the
feed tank. This is referred to as excess recirculation, and provides crossflow across the
membrane to help keep foulants from building up on the membrane. A backwash pump